
 

 

Budds Farm STC 

Odour Management Plan  

 

 
 
Budds Farm STC  
Odour Management Plan 
790101_ERA_OdourMP_BUD 
 

January 2025 

V4 
 

  



 

  
2 

Budds Farm STC 

Odour Management Plan  

 

Contents 
Issue and Revision Record 4 

1. Odour Management Plan 5 

1.1. Introduction 5 

1.2. Objectives 5 

1.3. Site Location 6 

1.4. Best Available Techniques 7 

2. Site Operation 8 

2.1. Overview of Site operations 8 

2.2. Summary of the STC components 8 

2.2.1. Sludge treatment at the STC 8 

3. Potential Odour Sources 13 

3.1. Overview of the mechanisms for odour generation 13 

3.2. Potential odour sources 13 

3.3. Odour impact 16 

3.3.1. Adjoining land use 16 

3.3.2. Sensitive receptors 16 
[...]
specified generator and an existing Combined Heat and Power (CHP) unit (excluded generator) 

utilising biogas to generate electricity.   

The waste activity comprises imports, physio-chemical, anaerobic digestion (AD) treatment and the 

storage of waste, all for recovery purposes. The STC handles waste derived from the wastewater 

treatment process, either indigenously produced on-site or imported from other Southern Water 

owned assets. It also receives sludge cake and tankered wastes derived from the wastewater 

treatment process.  

The primary permitted installation activity will be the AD treatment facility. The AD facility will treat 

indigenously produced and imported sludges. Permitted Directly Associated Activities will be the 

import of waste from other WTW assets; the physio-chemical treatment of imported and indigenously 

produced sludges; the storage of indigenously produced sludges, imported sludges and the sludge 

cake from the AD facility; the storage of biogas derived from the AD treatment of waste and the 

combustion of biogas in an on-site Combined Heat and Power plant (CHP). In the event the CHP 

cannot run (in an emergency or due to operational issues) biogas will be combusted via an on-site 

flare stack and/or back-up boiler system.   

Acceptance of liquid sludge waste (digestate) at post digestion, for dewatering. 

Post digested liquid sludge (digestate) from other Southern Water sites enters at the post digestion 

tanks, for dewatering at the centrifuges. The process aligns with the above description of the 

anaerobic digestion from the post digestion tanks onwards. 

2.2. Summary of the STC components  

Currently the Site accepts indigenous sludge and imported sludge cake derived from the wastewater 

treatment process. On average, per day the Site accepts 21 tankers containing sludge, cess, septic, 

and chemical toilet waste. This consists of approximately nine tankers per day of liquid sludge 

imports, and an average of 12 tankers of imported cess, septic and chemical toilet waste. All imported 

liquid waste and sludges are transported in enclosed tankers. The site also accepts tankered trade 

waste.  

Below is a brief summary of the components for the Site. A process flow diagram can be found in 

Appendix B. 

2.2.1. Sludge treatment at the STC 

The sludge treatment centre (STC) at Budds Farm treats imported and indigenous liquid sludge and 

imported sludge cake. 

STC Building  

All activities concerned with the reception of imported sludge are housed within the STC building from 

which air is extracted to the odour control system to prevent the uncontrolled release of odours and 

bioaerosols and reduce the likelihood of exposure of receptors to these. Similarly, each vehicle 



 

 

 
9 

Budds Farm STC 

Odour Management Plan  

 
delivery bay associated with the process inputs and waste arisings are enclosed units within the 

building, from which the air is extracted to the central odour control unit.   

Reception and Screening of Indigenous and Imported Sludge and Imported Sludge Cake  

On average the Site accepts 21 tankers containing sludge, cess, septic, and chemical toilet waste. 

This consists of approximately nine tankers per day of liquid sludge imports arriving at the Site, and 

an average of 12 tankers of imported cess, septic and chemical toilet waste per day is accepted at the 

Site. All imported liquid waste and sludges are transported in enclosed tankers. The site also accepts 

tankered trade waste. 

Imported raw sludge cake is discharged into the raw cake reception point and then blended with 

surplus activated sludge (SAS) from the 2 No. SAS tanks (979m3 each) before being pumped to the 2 

No. thickened sludge storage tanks (866m3 each).  

The fraction of SAS not blended with imported raw cake is thickened by 5 No. drum thickeners before 

being stored in the 2 No. thickened sludge storage tanks (866m3 each). 

Imported liquid sludge is received in 1 No. sludge reception tank (142m3). Indigenous sludge is 

transferred to 2 No sludge holding tanks (156m3 each). It then joins the imported liquid sludge as it is 

pumped through 2 No. strain presses and stored in 2 No. screened sludge storage tanks (135m3 

each).  

Deliveries of sludge cake and liquid sludge occur at any time in the week (24 hours a day, seven days 

a week).  

Sludge cake and liquid sludge is imported from other sites, indigenous sludge is from Havant, and 

other catchments in emergency conditions. Sewage reaches the Site through a network of gravity 

sewers.  

Sludge Storage  

Sludge is stored in various cylindrical storage tanks.  

Imported liquid sludge is received in 1 No. sludge reception tank (142m3). It is then pumped through 2 

No. strain presses and stored in 2 No. screened sludge storage tanks (135m3 each). 

Indigenous sludge is transferred to 2 No sludge holding tanks (156m3 each). It then joins the imported 

liquid sludge as it is pumped through 2 No. strain presses and stored in 2 No. screened sludge 

storage tanks (135m3 each). 

All storage tanks are enclosed and connected to the OCU or biogas system. The sludge storage 

tanks are mixed using enclosed macerator pumps located outside the digesters. Therefore, there are 

no mechanical parts inside the tanks requiring access at regular intervals for maintenance purposes. 

Routine maintenance of the tanks and external mixing pumps would be subject to the Site odour risk 

assessment.  

Thickening of Liquid Sludges  

Sludge thickening is undertaken to increase the solids content of the sludge. This is achieved by 

means of mechanical equipment that is housed within a building to contain odorous air for treatment. 

Liquor from the thickening process is returned to the WTW for further treatment. 

Indigenous sludge and imported liquid sludge is thickened in 2 No. drum thickeners, before passing to 

2 No. thickened sludge storage tanks (866m3 each), and fed to the anaerobic digesters. After 

digestion it is stored in 2 No. post digestion storage tanks (866m3 each).  

Digesters  



 

 

 
10 

Budds Farm STC 

Odour Management Plan  

 
There are 5 No. anaerobic digesters (2750m3 each) operating between 33 to 38⁰C. The temperature 

is automatically maintained by heat exchangers. All tanks capable of producing biogas are sealed and 

connected to the biogas system. Biogas produced from these tanks are stored within 1 No. biogas 

holder (2100m3) before being combusted at high temperatures within 2 No. CHPs (1 No. 5.04MWth 

and 1 No. 2.59MWth) where it is used to generate heat (i.e. to control the temperature of the digestion 

process) and electricity for the Site. Excess gas is burned in the 1 No. flare stack.  

The AD process provides a controlled environment where micro-organisms (including bacteria and 

fungi) can grow, multiply and break-down organic material, releasing water, carbon dioxide and 

methane (biogas). Gas production, gas pressure and digester temperature are monitored and logged 

on the SCADA system. The produced gas is stored in 1 No. biogas holder (2100m3), which is a 

double skinned, expandable, hemispherical container. A biogas flare is provided for periods when, for 

example, the CHP is unavailable during maintenance or downtime, to control and manage excess gas 

during these periods. 

In instances where the gas pressure is too high the pressure relief valve system de-pressurises the 

system. These pressure relief valves are located at the connection point with the biogas distribution 

system pipework at the top of each digester. Opening of the pressure relief valves is an emergency 

response of the system to maintain safety and would be rare, short-lived events. Pressure levels are 

monitored in the gas system and linked to the SCADA system. This is provided with an alarm which 

can alert operators to increased pressure. Alarms and ameliorative actions are noted in the Site log. 

The performance of the digesters is monitored daily, through the sampling of inlet and outlet sludge 

quality. 

Combined Heat and Power Unit (CHP) 

2 No. CHP engines 1 No. 5.04MWth and 1 No. 2.59MWth) are installed at the Site, designed to use 

biogas. The biogas produced in the digestion process is fed to the CHP unit and standby boiler 

(powered by biogas and natural gas) to generate electricity and heat. The electricity is used to 

partially power the Site and heat is to be recovered and used to heat the digesters. There is also a 

back-up flare for use when the CHP engine is on downtime for maintenance. 3 No. dual fuel standby 

boilers are available when the CHPs are offline (although 1 No. boiler is currently out of service). 

Post Digestion 

Digested sludge is stored in 2 No. post digestion sludge tanks (866m3 each) prior to being dewatered 

by 3 No. centrifuges.   

Dewatering 

Digested sludge is dewatered by 3 No. centrifuges. Lime is injected to digested sludge during 

dewatering which enables digested sludge cake to be disposed to farmland directly from 1 No. cake 

storage silo (220m3).  

The centrifuges are maintained as part of the framework maintenance contract which also provides an 

emergency response. 

SAS and raw sludge thickener filtrate, centrate from the dewatering centrifuges and biogas 

condensates all gravitates to the liquor sump. The sludge liquor is then routed to the Havant PST flow 

distribution chamber. 

Cake storage   

Imported sludge cake is first discharged into 1 No. cake silo (220m3), where it is stored until it is 

unloaded into trucks and transported offsite for use on agricultural land. The cake silo fills in 

approximately six hours; a maximum of eight lorries per day remove the treated cake. There is a small 

alternative cake bay available on-site for use in emergencies. 

Odour control equipment  



 

 

 
11 

Budds Farm STC 

Odour Management Plan  

 
All tanks and key equipment are covered or enclosed and connected to either the biogas system or 

OCU. 

Odour from the main sludge treatment building, containing the sludge cake reception and primary 

sludge treatment processes is controlled via 1 No. Odour Control Unit (OCU), a chemical scrubber 

system with total flow rate of 53,100 m3/hour (there is no carbon filter). Treated odour streams are 

discharged into the environment through OCU stack and are monitored hourly to ensure the absence 

of odorous compounds.  

A Cobra Odourmaster Mobile unit is retained on site for emergency or unexpected odour and/or dust 

emissions, this unit sprays a fine mist which suppresses odour and dust. 

Foul air enters the towers and passes through a column of plastic media to enable mass transfer of 

odorous compounds to the liquid phase. A liquid containing chemicals (sodium hypochlorate) is 

circulated through the column to destroy odorous compounds and turns them into odourless and 

soluble salts, which are then returned to the wastewater treatment system. Chemical dosing is 

controlled by a redox and pH system, in order to maintain optimum conditions for the chemical 

reaction caustic is added to the towers and controlled by pH probes.   

Treated air is dispersed via a 14m stack to the atmosphere, process parameters including pH, 

chlorine concentration, redox value and chemical tank levels are continuously monitored and trended 

on the Supervisory Control and Data Acquisition (SCADA) system.   

Chemical dosing for the odour control stack is set by a set of duty standby dosing pumps, in the case 

of a duty pump failure an alarm is raised on SCADA and the standby pump automatically takes over 

and the emergency protocols would be undertaken to rectify the fault as soon as possible.   

Relevant STC components 

– 5 No. Anaerobic digesters (2,750m3 each) (covered) 

– 2 No. Strainpresses (covered) 

– 2 No. sludge holding tanks (156m3 each) (covered) 

– 2 No. screened sludge storage tanks (135m3 each) (covered) 

– 2 No. thickened sludge storage tanks (TSST) (866m3 each) (covered) 

– 2 No. post digestion storage tanks (PDST) (866m3 each) (covered) 

– 2 No. surplus activated sludge (SAS) holding tanks (979m3 each) (covered) 

– Reception areas: 

○ 3 No. Tankered waste reception areas (for cess, chemical toilet and tankered trade waste) 

○ Tankered waste reception area 2 also includes 1 No. tankered trade waste reception 

tank (1032m3) 

○ 1 No. Cake waste reception area (covered) 

○ 1 No. Sludge reception area including 1 No sludge reception tank (142m3) (covered) 

– 1 No. Cake silo (220m3) (covered) 

– 1 No. Alternative cake bay (40 tonnes) (covered) 

– 7 No. Drum thickeners (covered) 

– 3 No. Dual fuel boilers (biogas/natural) (2.81MWth each) 

– 2 No. CHP units (1 No. 5.04MWth and 1 No. 2.59MWth) 



 

 

 
12 

Budds Farm STC 

Odour Management Plan  

 
– 1 No. Biogas burner (flare stack) 

– 1 No. Gas bag holder (2,100m3) 

– 1 No. OCU (wet chemical scrubber system – no carbon filter) 

– 3 No. Centrifuges (covered) 

– 1 No. Liming tank (21m3) (covered) 

– 2 No. Alternative sludge holding tanks (784m3 each) (covered) 

A schematic for the odour control units can be found in Appendix B.  



 

 

 
13 

Budds Farm STC 

Odour Management Plan  

 

3. Potential Odour Sources  

3.1. Overview of the mechanisms for odour generation  

The generation of odour from the processing of sewage is primarily associated with the release of 

odorous Volatile Organic Compounds (VOCs) that are generated as a result of the anaerobic 

breakdown of organic matter by micro-organisms. 

Since the main source of odour and VOCs is the solid organic matter, the most intense and offensive 

odours tend to be generated from the operations involving the handling of sludge i.e. the processes 

applied to dewater, treat and store raw sludge. These processes are generally considered to present 

the greatest risk of odour impact off-site unless adequate controls are put in place. Depending on the 

quality of the sewage presented to the works, aspects of the treatment process involved in the 

handling of raw sewage (e.g. preliminary and primary treatment stages) may also contribute to 

offensive odours. 

Odours generated from the sewage treatment processes downstream of the primary sludge removal 

stage (e.g. the secondary treatment processes and final settlement) present a significantly reduced 

risk of odour impact. This is due to the fact that the majority of odorous biogenic material has been 

removed from the flow at this point, and the treatment processes applied to remove any remaining 

contaminants in the sewage are aerobic. Anaerobic conditions inhibit the formation of the majority of 

the reduced sulphur compounds which are responsible for offensive sewage odours. 

The rate of odour release from sewage and sludge sources is primarily dependent on the temperature 

of the material, and the surface area exposed to the atmosphere. As a result, odorous emissions from 

sewage treatment operations tend to be highest during the summer months. Furthermore, activities 

that lead to increases in the surface area of odorous material exposed to the atmosphere (e.g. due to 

turbulence generated by sewage handling processes and agitation of sludge) will inevitably lead to an 

increase in the magnitude of odour released. 

Southern Water acknowledges that high levels of odour arising from wastewater and sludge treatment 

are not acceptable and that reasonable and practicable measures must be taken to minimise any 

nuisance caused to the general public. Southern Water does not operate under a single defined odour 

exposure standard. Each site is considered individually taking into account the relevant legislation and 

the local authority’s conditions. Site specific factors such as site history with regard to odour 

complaints, potential future encroachment by residential or business developments, and the presence 

of particularly odour sensitive receptors within the vicinity of the Site are also taken into consideration. 